FRAME SPARE PARTS from MY2024

SPEEDER LITE Il

No. Item No. Item Detail information Pieces Torque
Nm

1 A2258000056 CABLEPLUG brake hose into down tube

2 A2298000324 SCREW M5*P0.8 L10mm

3 A2240000010 CABLEGUIDE frontderailleur cable below bottom bracket

4 A2298000093 SCREW M4*P0.7 L6Bmm

5 A2298000068 SCREW M5*P0.8 L10mm

6 A2300000485 SCREW M4*PQ.7 L6émm

7 A2311000119 RD-HANGER DH-072 for ROAD-RD

7 A2311000120 RD-HANGER DH-074 for MTB-RD

8 A2300000568 SCREW M3*P0.5 Lémm

5



